
 

Meeting Agenda 

4:30 – 6:00 PM, Wednesday, Nov 2nd, 2016 

Lyons Town Hall 

 

I. Roll Call, Agenda, Minutes 

• Amendments to Agenda  

• Approve Minutes from Oct 19th 

• UEB Officers and Member Lead Areas 

• Upcoming Meetings - Nov 12, 2016 9 AM or 1 PM - Lyons Boards and Commissions Training - Lyons 

Nov 9. 8 AM - Northern Water Fall Water Users Meeting - Longmont, Best Western 1850 Industrial Cir.  

Dec 2nd - CAMU Fall Meeting - Fairfield & Woods in Denver, CO  

 

II. Audience Business  

 

III. Liaison Updates 

• Board of Trustees Update - MEAN meeting Report 

• Staff, Engineering Update - Honeywell Savings Gaurantee 

 

IV. Continued Business 

● Town Utility Account tracking 
[...]
2 Expected "Sludge Hauling" Costs $8,608 /yr ECM 2, Line B.13

3 Total Sludge Hauling & Contract Operations $56,608 /yr B.1 + B.2

4 Expected "Maintenance & Supplies" $10,569 /yr Maintenance & Supplies Required - use "typical" year for newer facility

5 Expected "Chemicals & Lab Supplies" $24,104 /yr Need Chemicals & Lab Supplies - newer facility, use average

6 Expected "Chlorine" $0 /yr No more Nocardia problems

7 Expected "Telephone" $960 /yr Switch to cell phone for SCADA alarms at $80 / mo

8 Revised Baseline O&M costs $137,720 /yr Table to Right- less energy costs

9 O&M Savings $45,479 /yr Table to Right

10 Savings Percent 33% B.11 / A.6

Maximum expected value based on bids received to date

$24,104 $0 $960 $112,916 
Baseline after 

ECM #3 $19,180 $1,496 $56,608 $10,569 

$1,652 $0 $1,163 $45,479 

Baseline after 

ECM #2 $19,180 $1,496 $99,272 $10,569 $2,123 

ECM #3 Savings $0 $0 $42,664 $0 

$25,756 $0 

$2,123 

$0 

$225,822 $25,756 $0 

$67,426 $0 $0 

$158,395 

Baseline after 

ECM #1 $19,180 $1,496 $166,698 $10,569 

ECM #2 Savings $0 $0 $67,426 $0 

$0 $0 $0 $0 $21,139 ECM #1 Savings $21,139 $0 $0 $0 

Annual

Savings Estimate for:

Town of Lyons WWTP Upgrade Project
Prepared by:  Justin Rundle

Date:  08 Oct 13

Fiscal Year Costs for WWTP Operations 
(from Level 2 Report - information supplied by TOL accounting dept.)

Fiscal Year
Electrical 

Spend

Natural Gas 

Spend

Sludge 

Hauling

Contracted 

Operations

Maintenance 

& Supplies

Chemicals & 

Lab Supplies
Chlorine Telephone



  

10 
 

 

 

 

4.0 Appendix 

Appendix A – Construction Completion 
 

  



  

11 
 

 

Appendix B – M&V Commissioning Site Photographs 

 
Figure 1 Plant Process Flow Chart 

 

 
Figure 2SCADA Headworks Control Screen 

 

 

 



  

12 
 

 
Figure 3AERZEN Control Panel 

 
Figure 4Influent Pump Control Panel 

 
Figure 5AERZEN Blower Nameplate 

 
Figure 6 Raw Sewage Pump Control 

 
Figure 7Sludge Dewatering Centrifuge Control 

 
Figure 8 Ultraviolet Control 

 

 

 

 



  

13 
 

 
Figure 9 Concrete Wetwell 

 
Figure 10 Chemical Treatment 

 
Figure 11 Ultraviolet Treatment 

 

 
Figure 12AERZEN Blowers Number 1&2 

 



  

14 
 

 
Figure 13Holding Tank 

 
Figure 14 Switchgear 

 
Figure 15 Biosolid Station 

 
Figure 16 AERZEN Blower Number 3 

 

 

 

 

 

 

 

 



  

15 
 

Appendix C – M&V Plan 
 

ECM #1 

The M&V Option chosen for these energy savings ECM is an Option A approach. In an attempt to balance 

M&V cost and accuracy, an Option A approach was selected. A general M&V rule-of-thumb is not to spend 

more than 10% of an ECM’s annual energy savings to verify performance. The annual savings for this ECM 

are very low and the added cost to perform an Option B or C approach does not make sense. Option A, for     

this specific ECM, gives the greatest value in terms of low cost and verification of the ECM’s performance 

as designed. The key parameter for this ECM is that the final installed equipment matches the project Scope 

of Work as calculated in the energy savings calculations model. 

 

ECM #4 

The savings for this ECM are from O&M savings. O&M savings are not usually verified with IPMVP 

methodologies. The savings for this measure are stipulated, with values shown in Schedule F, Section 1.2. 

Since these O&M savings account for the majority of the annual guarantee savings, semi-annual site visits will 

be made by systems engineers to inspect and analyze plant operation and operational reports and utility meter 

electrical usage, then present a report to the customer on inspection results with comments and suggestions for 

improved operation and energy efficiency. Based upon the findings of these semi-annual reports, the Customer 

and Honeywell will attempt to return the system to optimal efficiency. If Honeywell is responsible for the miss 

of savings (installation of wrong equipment or installation), then Honeywell will reimburse the Customer for 

the missed savings (that are less than the 16% solids calculation point). If the Customer is responsible for the 

miss of savings (faulty operation of equipment, etc.), then this miss will be documented in the annual savings 

report to the Customer. In either case, there will be an attempt to adjust or repair any abnormalities and bring 

the system back to correctly designed operation. 

 

ECM #9 

The savings for this ECM are from O&M savings. O&M savings are not usually verified with IPMVP 

methodologies. The savings for this measure are stipulated, with values shown in Schedule F, Section 

1.2. 

 

ECM 

ECM 

Description 

M&V 

Option Post-Retrofit Approach Annual Approach 

1 Upgrade 

Existing 

WWTP to 

Reduce Energy 

Costs 

A Verify ECM via 

manufacturer’s cut sheets, 

setup and commissioning 

reports, applicable 

installation 

documentation, and 

customer acceptance 

documentation.  Perform 

visual inspection of ECM 

equipment and operation – 

compare to Scope of 

Work and specs. 

Visual inspection of ECM 

equipment and operation – 

compare to Scope of Work 

of project.  Review and 

document performed 

maintenance.  Review any 

operational issues with 

customer. 

 

 

 



  

16 
 

 

 

4 Upgrade 

WWTP to 

Reduce Sludge 

Processing and 

Hauling Costs 

O&M 

Savings 

Savings shall be 

considered accepted and 

met upon contract 

execution, as shown in 

engineering calculations 

and in Attachment D, Part 

D, Section 1.2. 

Semi-annual site visits 

will be made by systems 

engineers to inspect and 

analyze plant operations 

and operational reports 

and utility meter electrical 

usage, then present a 

report to the customer on 

inspection results with 

comments and suggestions 

for improved operation 

and energy efficiency. 

9 Upgrade 

WWTP to 

Reduce 

Operations & 

Maintenance 

(O&M) Costs 

O&M 

Savings 

Savings shall be 

considered accepted and 

met upon contract 

execution, as shown in 

engineering calculations 

and in Attachment D, Part 

D, Section 1.2. 

Semi-annual site visits 

will be made by systems 

engineers to inspect and 

analyze plant operations 

and operational reports 

and utility meter electrical 

usage, then present a 

report to the customer on 

inspection results with 

comments and suggestions 

for improved operation 

and energy efficiency. 

 

 

 

 

 

 

 

 

 

 

 



  

17 
 

M&V Methodology 
 

The following describes the Measurement and Verification procedures, formulas, and stipulated values 

which may be used in the calculation of the energy cost avoidance. 

 

Energy 

Conservation 

Measure 

Electric Savings Verification 

Method 

Fuel Savings 

Verification 

Method 

Other Utility 

Savings 

Verification 

Method 

Upgrade Existing 

WWTP to Reduce 

Energy Costs 

 

Retrofit Isolation with Validation 

of  Installation and Operation via 

Startup and Commissioning 

Documentation (Option A) 

N/A 

 

N/A 

 

 

 

Operational cost avoidance methodology and/or calculation details are attached hereto and are incorporated 

herein as the exhibits outlined in the following table. 

 

ECM# 
Operational Savings 

Description 
Cost Avoidance Methodology Exhibit 

4 Upgrade WWTP to Reduce 

Sludge Processing and 

Hauling Costs 

The existing sludge thickening equipment 

required high labor and chemicals to operate.  

Install new dewatering equipment to reduce 

labor, chemicals, and disposal costs. 

F-1 

9 Upgrade WWTP to Reduce 

Operations & Maintenance 

(O&M) Costs 

The existing WWTP has older equipment that 

has high operation and maintenance (O&M) 

costs.  Upgrade the WWTP for lower O&M 

costs. 

F-1 

The operational savings measures and which budget line items or invoice categories that are 

affected, are cross-referenced in each Operational Savings Cost Avoidance Detail in the Exhibits. 

 

 

 

 

 



  

18 
 

Appendix D – Project Financial Summary 

 



  

19 
 

 

 

 



  

20 
 

Appendix E – Guarantee Schedule 
 

 

 

 

 

 

 

 

 



 

 

Dedicated to protecting and improving the health and environment of the people of Colorado 

4300 Cherry Creek Drive S., Denver, CO 80246-1530 P 303-692-2000  http://www.colorado.gov/cdphe/wqcd 
John W. Hickenlooper, Governor | Larry Wolk, MD, MSPH, Executive Director and Chief Medical Officer 

July 15, 2016 
 
Victoria Simonsen, Town Administrator 
Town of Lyons 
432 5th Ave. 
Lyons, CO 80540 
 
Subject:   UPDATED Final Plans and Specifications for Construction Approval 

  Site Location Approval No.: ES.12.45343 and 4289 
 Town of Lyons, Lyons Wastewater Treatment Facility Improvements 

Colorado Discharge Permit System (CDPS) No. CO0020877, Boulder County 
GLU Project No. 090117W, ES Project No. ES.14.CWFDR01171 and ES.15.SRF.02362 

 
Dear Ms. Simonsen: 
 
The Water Quality Control Division (Division), Engineering Section has received and reviewed the 
Plans and Specifications for the Town of Lyons Wastewater Treatment Facility (WWTF).  The project 
was a design/build delivery and was conducted in phases that required a two-phased final plans and 
specifications design review to facilitate the delivery method. Phase 1, deliverable Package A 
included civil and structural components and was approved on August 28, 2014. The second and final 
phase, deliverable Package B included the process, mechanical, electrical, and architectural 
components of the facility and was approved on April 7, 2015. This final plans and specifications 
approval letter has been updated to include both Package A and Package B and updated based on 
plant modifications noted during the final construction inspection conducted by Engineering Section 
on December 8, 2015.  Therefore this approval letter replaces and supersedes previous approval 
letters dated April 7, 2015 and August 28, 2014.  The final plans and specifications meet the 
requirements of the State of Colorado Design Criteria for Domestic Wastewater Treatment Works 
(Design Criteria) and are hereby approved as listed below.  The approved maximum month 
hydraulic and organic design capacities are 0.381 MGD and 705 lbs of BOD per day, respectively.   
 
This approval addresses the following: 

• Influent Compliance Point: Headworks 
1. Influent flow measuring will be a 6-inch magnetic flow meter located on the 8-inch 

forcemain from the influent pump station to the headworks. 
2. Influent flow sampling conducted by automatic sampler located in the headworks with 

sample draw off on 8-inch forcemain prior to the influent screen. 

• Influent Pumping: 
1. One existing influent concrete wetwell; 1,750 gallon maximum operating capacity. 
2. Three (2 duty, 1 standby) dry pit immersible pumps, VFD controlled, 900 gpm (1.3 MGD) 

firm capacity. 
 

• Preliminary Treatment: 
1. Mechanical screening, spiral auger with 6 mm screen spacing, 1.3 MGD capacity. Housed 

within a 1’-8” cast-in-place concrete primary channel.   1’-8” cast-in-place concrete 
emergency bypass channel with manual bar screen, ¼-inch bar, 1-inch bar spacing.  

2. Grit chamber vortex grit removal (Design Basis:  Fluidyne FHG-2.5 Hydro-Grit with 
AirCirc), 1.3 MGD capacity with 3.0 hp blower. 

3. Grit classifier, 240 gpm capacity classifying cyclone and 4.1 yd3/hr capacity screw.   
4. Grit pump, submersible (design basis: Wilo FA 10.22W), 240 gpm capacity. 

http://www.colorado.gov/cdphe/wqcd


Victoria Simonsen, Town of Lyons July 15, 2016 
UPDATED Final Plans and Specifications for Construction Approval Page 2 of 5 
 

• Chemical Addition: 
1. Alkalinity addition system, magnesium hydroxide fed at influent pump station discharge to 

SBR influent, 2 duty and 1 spare peristaltic feed pumps (Design Basis:  Stenner peristaltic 
pump), 0.08 gph capacity.  Two 55-gallon solution tanks with 1/2 –hp mixers and 
secondary containment. Magnesium hydroxide design dose 14 mg/L as CaCO3. 

2. Sodium hypochlorite chemical feed system at the influent to the Sequencing Batch 
Reactor for filament control in the SBR basins. One peristaltic chemical feed pump (Design 
Basis: Blue White A-100 NF), 55-gallon chemical solution tank, and secondary containment 
pallet. Sodium hypochlorite fed on a as-needed basis to control filaments if present in SBR 
basins. 
 

• Secondary Treatment: 
1. Existing biological treatment/clarifier basin shall be decommissioned. 
2. Acceptance of biological design calculations for reduction of BOD, TSS, and ammonia with 

a two (2) train, Sequencing Batch Reactor (SBR) (design basis:  Sanitaire ICEAS SBR 
system).  The SBR process design MLSS is 3,800 – 4,700 mg/L with a SRT of 21-27 days, 
minimum design temperature of 12oC.   

3. Two (2) SBR trains including: 
a. Two (2) Pre-React Basins, 0.046 MG capacity each. 
b. Two (2) Main-React Basins, 0.164 MG capacity each 
o SBR includes two (one each basin) mixers, located in main-react basin (design 

basis: Flygt submersible compact mixer), 8 hp capacity. 
o SBR includes two (one each basin) waste activated sludge (WAS) submersible 

solids pumps (design basis: Flygt N series), 700 gpm capacity.  
o Two (2) mechanical pivoting trough decanters, 1,411 gpm peak capacity. 

c. Aeration system including fine bubble diffusers and three (2 duty, 1 standby) 
positive displacement blowers, 350 standard cubic feet per minute (scfm) capacity 
each (provide aeration for SBR and Aerated Sludge Holding Tanks). 

4. Effluent equalization basin, 0.06 MG maximum working capacity  
a. Two (1 duty, 1 standby) submersible effluent EQ pumps, 425 gpm capacity each. 
 

• Disinfection Process: 
1. Ultraviolet Disinfection system including single concrete channel, two banks, 4 modules 

per bank with total 32 lamps (Design Basis:  Trojan UV 3000PTP), 0.6 MGD (425 gpm) peak 
hour capacity (peak equalized flow from SBR) providing 46 mWs/cm2 dose at 65% UVT and 
0.41 MGD maximum month capacity providing 34 mWs/cm2 dose at 65% UVT.  Design 
dosages above meet minimum Design Criteria Requirement of 30 mWs/cm2 based on 
output from lamps at end of lamp life and a Fouling Factor = 0.80. 
 

• Non-Potable Water (NPW) System: 
1. One, (1) duty vertical multistage pump draws water downstream of UV system for plant 

service water, 60 gpm capacity.  One 2-inch magnetic flow meter for NPW flow 
measurement. Backup potable water connection to NPW system provided with reduced 
pressure zone (RPZ) backflow preventer. 

2. Sodium hypochlorite chemical feed system at the discharge of the non-potable water 
(NPS) pump located downstream of the UV system. Sodium hypochlorite dosing is for 
preventing bacterial growth in NPW system only. One peristaltic chemical feed pump 
(Design Basis: Blue White A-100 NF), 55-gallon chemical solution tank, and secondary 
containment pallet. 

 
  



Victoria Simonsen, Town of Lyons July 15, 2016 
UPDATED Final Plans and Specifications for Construction Approval Page 3 of 5 
 

• Biosolids Handling:  
1.   Existing, refurbished concrete tanks; two (2) aerated sludge holding tanks (aeration 

provided by SBR blowers), 0.059 MG capacity each.  Design includes two (2) new sludge 
transfer pumps, 150 gpm capacity for feed to centrifuge. Air applied through new fine 
bubble diffusers.  Aeration provided for mixing, design capacity of 15 scfm/1,000 ft3 of 
tank volume. 

2. One sludge balancing tank, located downstream of aerated sludge holding tanks prior to 
centrifuge, 135 gallon capacity. 

3. Centrifuge solids dewatering system: 
 a.  One (1) dewatered sludge pump (design basis: PD rotary lobe pumps), 40 gpm 

capacity.  
b.  Emulsion polymer feed system (design basis: Velodyne VM-4.5D-600-C), 33 lbs/dry ton 

solids design dose, 250 lbs/hr maximum solids loading capacity. 
c.   Centrifuge unit, 30 gpm hydraulic capacity, 189 lbs/hr solids capacity, design feed 

solids concentration at 1.5% and final cake concentration at 18%. 
 

• Odor Control:  
1.   Two (1 duty, 1 standby) foul air fans, 766 actual cubic feet per minute (acfm) capacity 

each. 
2.   Biotrickling filter system (design basis:  Bioair) providing odor control for influent wetwell 

headspace, headworks channel headspace, aerated sludge holding tank, and solids 
processing area; 875 acfm capacity.  Design includes one biotrickling filter unit, 134 ft3 
tank with synthetic media (design basis: EcoBase media). 
 

• Back-up Power: 
1. Secondary utility power feed from City of Longmont including automatic transfer switch 

(ATS) located at WWTF providing emergency backup power for primary treatment, 
secondary treatment, aeration, disinfection, and building lighting and heating. 
 

• Effluent Compliance Point: Existing Outfall pipeline to St. Vrain Creek 
1. Effluent flow measuring; 4-inch magnetic flow meter located on influent to UV System 

(must take into account NPW flowmeter for determining total effluent flow). 
2. Effluent flow sampling; automatic sampler located downstream of UV system prior to 

discharge.  
 
Conditions of Approval: 

1. Upon completion of construction and prior to commencement of operation, a written 
certification must be submitted to the Division stating that the project facilities were built in 
accordance with the approved plans, specifications, and change orders.  The certification 
must be signed by the applicant’s registered engineer. 
 

2. Any change orders or addenda that change facility capacity, water quality, or processes, must 
be submitted to this office for review and approval. 

 
3. Please note that during construction and operation activities, the provisions specified in the 

Design Criteria Sections 2.2.0, 2.3.17 and 2.3.18, must be implemented and followed.  This 
review does not relieve the owner from compliance with all Federal, State, and local 
regulations and requirements prior to construction nor from responsibility for proper 
engineering, construction, and operation of the facility. 
 

  



Victoria Simonsen, Town of Lyons July 15, 2016 
UPDATED Final Plans and Specifications for Construction Approval Page 4 of 5 
 

4. No point source discharges of water and/or contaminants from this facility to the waters of 
the state are authorized during construction unless a permit for such discharges has been 
issued by the Division.  If you have any questions regarding permit issues or requirements, 
please contact the Permits Section at 303-692-3510. 
 

5. In accordance with Section 2.4.0 of the Design Criteria, all wastewater treatment facilities 
shall develop suitable operations and maintenance manuals.   
 

6. In accordance with Chapter 11 of the Design Criteria, all wastewater treatment facilities shall 
develop management and operating plans for ultimate use or disposal of biosolids.  Biosolids 
management plans shall conform to Federal Requirements in 40 CFR 503.  All disposal options 
shall also conform with Federal Requirements 40 CFR 257 and 40 CFR 503, Colorado Biosolids 
Regulation 64, and the requirements of the Colorado Regulations Pertaining to Solid Waste 
Disposal Sites and Facilities, as applicable.   

 
7. All biosolids and/or similar waste material removed from the project during this project must 

be properly disposed at an approved site. 
 

8. Close out documentation for the State Revolving Fund (SRF) loan should be submitted to 
Water Quality Control Division, Grants and Loans Unit Project Manager, as identified below: 
  
Failure to submit these documents may delay processing pay requests.  Please direct any 
questions regarding the above required submittals to: 
 

Corrina Quintana (GLU Project Manager) 
Colorado Department of Public Health and Environment 
Water Quality Control Division, Grants and Loans Unit 
4300 Cherry Creek Drive South B-2 
Denver, CO 80246-1530 
EMAIL: corrina.quintana@state,co,us (GLU Project Manager 

 
Documents reviewed: 

• Site Location Approval No: ES.12.45343 (Amendment) for Town of Lyons Wastewater 
Treatment Facility dated June 26, 2014. 

• Final Design Review Set (Design Plans) for the Town of Lyons Wastewater Treatment Facility 